


HANDLING AND DISPOSAL
OF MIXED ORGANIC
WASTES: A TECHNOLOGY
REVIEW

DRAFT
Prepared for:
Science Institute of the Northwest Territories
Fourth Floor, Scotia Centre
P.O. BOX 1617
Yellowknife, N.W.T.
XIA 2P2

Prepared by:
Hubert J. Tirnmenga, Ph. D., P.Ag.
and Alex E. Birkbeck
Applied Biology Division
British Columbia Research Corporation
3650 Wesbrook Mall
Vancouver, B.C.
V6S 2L2

Projecf No: 2-31-505
October, 1992

I



Mr. J. Douglas Heyland,
Executive Director & Science Advisor,
Science Institute of the Northwest Territories,
P.O. BOX 1617,
Yellowknife, NT.
xlA 2P2

Dear Mr. Heyland:

Thank you for providing the draft report “Handling and Disposal of Mixed Organic Wastes:
A Technology Review.” The report offers useful information, especially in regard to the
[...]
Conference on the Use of Constructed Wetfand in Water Pollution Control, September
24-28,1990. P.F. Cooper and B.C. Findlater eds. Pargamon Press, Oxford (1990).

RESEA~H



[

.—

Appendix A - Desm”ption of Technolo~ A3 -4.6

3 WASTEWATER TREATMENT

ERESEA H



Appendix A - Desm’ption  of Technology A3 -47

3.1 ~quencing Batch Reactors (SBR),

~acilities Using It
● Peter Hill’s farm in Langley, B. C.: Swine waste.

● Sewage treatment.

The following systems have been installed in the Winnipeg area (all were made by
Bioclear):

● Spruce Point Mine: 5,000 Igpd. ● Rivenmst:  50,000 Igpd.

● The Pas Indian Band: 150,000 Igpd. ● Glenlea; 1.000 Igpd.

● Industrial Wastewater: High strength food-processing wastewater.

● Other installations in Northern Manitoba.

Design Features
In this system, the wastewater remains within the same vessel. The reactor is
alternately mixed and then allowed to settle. Some reactors are operated with
periods of aeration alternating with periods of settling and amerobic conditions.

Mixed liquor and/or sludge is removed periodically.

The hydraulic retention time is anywhere between 15 days and 0.5 days.

Ammonia is nitrified to nitrite and then to nitrate during the aerobic stage. In the
anaerobic stage the nitrate is converted to nitrogen gas. This is a result of microbial
activity. Both amerobic and aerobic microbes are present in the vessel at all times,
but the organisms only become active when the oxygen levels are favorable.
Therefore we can conclude that strict-anaerobes are not very active in this system.

It’s possible ( and recommended) to run more than one SBR in parallel to prevent
complete shut down of the treatment system in the event of a failure.

The capability for the SBR system to withstand shock loads of toxic substances and
high organic loads is further confirmed in studies by Pisano, et. al., 1990 and
Reinhard, et. al., 1990.

Pros
● The advantage to the SBR is that ammonia is removed from the system. This

is a result of anaerobic and aerobic microbes working within the same system.
Traditionally, amerobic digestion has been used to reduce the volume of a
sludge.

ERESEA H



Appendix A - Description of Technology M -48

●

●

●

●

●

Requires relatively small space because there is only one vessel.

Liquid-solid separation within the reactor occurred readily without the aid of
flocculation agents, leading to the development of a sludge blanket.

The reactor required very little operator attention since it was effectively
controlled by a microprocessor controller.

SBR’S are not subject to “short<ircuiting”  whereas the Continuous Flow
systems may have problems.

Filamentous bacteria, which do not allow a sludge to settle, are less likely to

Northern Purification Services
261-B East First Street
North Vancouver, B.C.
V7L 1B4
(604) 984-4168

develop in an SBR The batch mode of operation also discourages the gro-wh
of microorganisms that cause sludge bulking.

Cons
● Bwause  the SBR uses only one vessel, pumps, and timers are required. The

more complicated the equipment, the more often it can break down.

● Filamentous bacteria, sulphur-fixing bacteria and other undesirable organisms
can over-run the system forcing a complete shut-down, washin& and start-
up, to correct the problem. Unpredictable how often this might happen (every
other month or never).

Manufacturers

Bioclear Technology Inc.
BOX 13, GRD 524, RR #5
Winnipeg, Manitoba
R2c 2Z2
(204) 222-6388

Jet Tech Inc.
Industrial Airport
Kansas

Comments/Recommendations
Six Bioclear systems are operating within the jurisdiction of Manitoba Department
of Northern Affairs. These systems are designed for the treatment of wastewater
from populations of 300-500 persons in areas where winter temperatures are
frequently -40°C. Wastewater is hauled to the treatment facility.

Mr. C. Boyd (Manitoba Department of Northern Affairs) indicates that he has SiX
Bioclear Technology systems in his jurisdiction at:

● Manigatnan ● Baincs River

● Mallard ● Indian Lake

RESEAkH



Appendix A - Description of Technolo~ A3 -49

● Pine Dock ● Matagsen Island

The system at Indian Lake is a retrofitted RBC unit designed for treatment of
j9,000  gpd wastewater. The other systems are designed for treatment of
wastewater from populations of 200-300 persons in areas where winter
temperatures are frequently at -40°C.

The systems operate without problem, no operator problems, they are resistant to .
shock loads, show no odour problems and are economical to operate. Operational
costs compare to those of a lagoon at about St per gallon for treatment. Cost of (
hauling is about 5t per gallon. ;

Influent BOD5 concentrations are about 1,200 mg/L and effluents range from 100 .(
to 25 mg/L. Disposal sites vary from into a natural marsh to directly into a fresh ~:
water body. The systems are fitted with UV disinf~ion and chlorine.

At start up, the systems usually are operative and stable within three weeks and
sludge production is apparently lower than that produced by RBC units. Support
services from Bioclear are reported to be excellent.

Mr. Boyd also reported that there are a further three plants which have been
installtxi  near the northern Manitoba border by Public Works Canada. Mr. Boyd
reported that a company called Jet Tech from the United States supplied an
effective large system (100,000 gpd) but attempts to scale this down result in units
having odour problems. .

Performance of Bkxlear Technology Inc. Units
Effluent Suspended Solids ~

Total BOD5 (m#L) (mg/L)
No. of No. of Data No. of Data

Flow Data Points With Points With
Igpd Points Value Value

<10 <20 <10 <20

Glenlea 1,000 57 54 55 49 56

River Crest+ 50,000 18 6 13 5 13

Spruce Point Mine 5,000 11 11 — 11 —

River Crestt 2 3 — (9) 14 21
La Pas Indian Reservation 150,000 11 11 — 10 11

t 1$N33  data at start up
* 1988 data from Cityof Winnipeg
() TOC

ERESEA H



Appendix A - Description of Tecknolo~ A3 -50

The 1988 data for River Crest show two occasions where high solids losses from
effluent occurred. Neglecting these values, the average effluent suspended solids
was 8.8 mg/L and organic carbon was 22 mg/L.

In a pilot system, waste from a soy bean process, the Bioclear system reduced the
incoming BOD5 from 12,630 mg/L to 800 mg/L, chemical oxygen demand was
reducwl from 31,430 mg/L to 243 mg/L when decanted effluent contained an
average 330 mg/L suspended solids.

References
Droste, R.L: Comparison of Continuous Flow and Sequencing Batch Reactors for
Biological Wastewater Treaiment  for The Biotechnology of Wasta.eater Management,
Science and Regulation. Workshop (1990).

Pisano, S.L, J.C. O’Shaughnessy, D. hMurre, C. Gray, S. Peterson and M. Sykes:
“Toxic Organic Shock Loading of Rotating Biological Contractors and Sequencing
Batch Reactors.” In 44th Purdue industrial Waste Conference Proceedings, 1990,
125-147. Chelsea, Michigan: Lewis Publishers (1990).

Reinhard, J. D., J.A. Gordon and KS. Young: “Performance Analysis of a
Continuously Fed, Intermittently Decanted Activated Sludge Plant Receiving a
High Ammonia Packing House Waste.” In 44th Purdue Industrial Waste Conference
Proceedings, 1990807-824. Chelsea, Michigan: Lewis publishers (1990).

Wun-Jem, N: A Sequencing Anaerobic Reactor for Treating Piggery Wastewater.
Biological Wastes. Elsevier *ience  Publishers Ltd., England (1988).

RESEA~H



Appendix A - Desm”ption of Technolow
I

A3 -51 <

3.2 Ecowat Process

Facilities Using It
l%lot plant in the Netherlands by Ecotechniek for aerobically stabilised piggery
waste. Also usable for sewage and wastewater from airplane deicing fluids.

Design Features
Biological breakdown of organic matter, vitrification of ammonia and phosphorous
through “biochemical co-precipitation.” Physical/chemical dephosphorisation can
be integrated. The process works in several steps.

In the aerobic step, wastewater is aerated, BOD is removwl  and ammonia is ‘
nitrified. Next, through flocculation with additives, and the use of a centrifuge,
phosphorus is removed from the effluent through precipitation with chemicals.
Sludge cake contains approximately 15% dry matter.

The liquid fraction is then denitrified under amerobic conditions under addition of
methanol. Nitrogen escapes as N2 gas. In this state, ‘biochemical co-precipitation”
takes place. The effluent from this phase may be dischargwi.  When a high salt
content prevents discharge to open water, reverse osmosis may be used to remove
the salt content

Effluent characteristics are: BOD c20, COD <500, TKN <15, NH3-N + TP <1
m g / 1 .

,.

Pros
● Discharge quality water.

● High processing rate for removal of ammonia.

● Removal of phosphorus.

Cons
● Need of methanol and flocculating agents.

● Centralised or cluster use only; no on-farm size system available. !

Manufacturers
Ecotechniek B.V.
Beneluxlaan 9
3527 HS Utrecht
P.O. BOX 8447,3503 RK Utrecht
Phone: 31-30-957922
Fax: 31-30-940929

ERESEA H



Appendix A - Desm’ption of Technolo~ A,3 -52

Comments
The technoloa is Computer operated and has a high capital expense. It is therefore
not suitable for on-farm use. A small scale version has not been developed. A

- prototype installation was operated successfully for more than two years. No
commercial applications have been installed. The process seems suitable to treat
effluent from a large scale manure processing plant using anaerobic fermentation
for the stabilisation of manures.

ERESEA H



I
Appendix A - Desm”ption O( Techno/o~ A3 -53

3.3 Rotating Biological Contractors
Facilities Using It
Sukiiv&ions,  recreational properties for sewage treatment.

Design Features
The rotating biological contactor was introduced in Europe in the mid 1960’s. The
system consists of a series of discs mounted on a shaft. A small motor rotates the
shaft. The disc assembly, half-submerged in the wastewater, slowly rotates when
the disc is submerged. It accumulates substrates from the wastewater onto slime
and biological firm growing on the disc. As the disc ro~tes, these biological films
are exposed to the air and absorb oxygen needed for respiration and growth. As
the organisms on the film age, some film sloughs off and paskes out in the effluent.
This is settled in a settling chamber.

An earlier evaluation (Smith, et. al., 1982) of RBCS for recreational areas compared
several options for wastewater treatment: RBC-sand filtration, extended aeration,
oxidation ditch, facultative/aerated lagoon, and septic tank/leach field. They
found RBC-sand filtration to have the highest first cost of all alternatives
presented. However, O&M cost is lower than extended aeration/sand filters and
oxidation ditch/sand filters. Over a twenty year useful ife, [sic] the RBC system
was less expensive in terms of total cost.

Pros
● SmalI scale unit for domestic sewage systems.

● System can be designed for specific vitrification rates.

Cons
● The RBC/sandfilter system may not be cost effwtive.

● High maintemnce costs have been encountered due to mechanical problems.

cmrmfents

Smith, et. al., 1982 conclude that considering the total cost of treatment
and impacts to the environment, the RBC/sand filters system is
preferable to both the extended aeration/sand Falters and the oxidation
ditch/sand filters. In addition, the RBC/sand filter system should be
chosen where: septic tank/leaching fields are inappropriate, land
availability or cost prohibit lagoons, and vitrification is to be designed for
(Smith and scholze, 1989).

However, telephone discussions with Mr. C. Boyd, Engineering Manager of the
Manitoba Department of Northern Aff%irs in Thompson revealed the numerous
problems experienced with RBC’S:

KSRESEA H



Appendix A - Description of Technolofl A.3 -54

● Media breakdown. ● Broken shafts.
● Complete collapse of the media. ● A lack of warranty.
● Can cost $60,000/year to maintain. ● Motor breakdowns.
● Does not resist shock loads of organic substrates.

References
Smith, E.D. C.P.C. Peon, J. Cullinane and G. Hawkins: Evaluation of Rotating
Cbnhzctor Technology/or Cizn”l  Works Recreational Amu.s. USA CERL Technical Report
N-126. Champaign, Illinois (1982).

Smith, E.D. and R.J. Scholze: “USA CERL’S Experiences With Small Wastewater
Treatment Plants in the USA.” In Smafl Wastezuater  Tn?ainuvd  PZants, Odegaard, wl.
p69-76. TAPIR, Trondheim (1989).



Appendix A – Desmptzon  of Technolo~ A3 -55

3.4 Biological/Chemical Treatment
Facilities Using It
~mall communities in Norway; Sewage treatment.

Design Features
Biological treatment of low flow waste streams from small communities is
combined with chemical treatment to rduce phosphorous. Several combinations
are used:

. Sirnultanious precipitation. ● Preprecipitation.

● Combined precipitation. ● Post-precipitation,

Simultaneous precipitation combines chemical addition to active sludge operation;
the combined plants are based on the biofilrn process (noxmally RBC) and addition
of chemicals directly to the biofilm effluent before flocculation and sedimentation.
Pre-precipitation is used in a lagoon situation and post-precipitation is almost
entirely based on activated sludge process.

Aluminum sulfate and ferric chloride are commonly used flocculants  in the
chemical precipitation process (for phosphorus removal). Effluent data showed
that from 174 Norwegian biological chemical treatment plants, post precipitation
activated sludge performed the best, but these plants tended to have the lowest
actual utilization of design capacity.

The most important factors that cause the treatment plants not to meet the effluent
standards (for Norwegian requirements) are poor quality of the sewer system,
improper design of the plant and organizational problems. Satisfactory separation
of particles, flow equalisation and proper operational management are the basic
demands to achieve low effluent concentrations for total phosphorous and
biochemical oxygen demand. Average and medium effluent characteristics were:

Average Median
Process TP BOD5 SS TP B O D 5  S s

Simultaneous Precipitation A/S 1.75 45 441 1.2 18 36

‘Combined Precipitation
Biological Contactor 1.47 25 30 0.8 10 27

Post Prwipitation
Activated Sludge 1.0 15 17 0.54 11 14

ERESEA H



Appendix A - Desm”ption of Technolo~ A.3 -56

odegaard and Storhaug, 1989 provide a further review of small treatment plants in
Norway and the working group recommended two systems as ,@ing acceptable in
relation to performance.

— One system based on a low loaded activated sludge process with
queming of particulate matter as pretreatment and with a separate
waste sludge holding tank

— One system based on a low loaded biofilm system (biofilter, RBC
etc) with a large septic tank serving both as pretreatment and waste
sludge holding tank

In both designs the hydraulic control is achieved through a constant
head tank In this way a close to constant flow is applid  in the process
while the surplus water will be retumd  upstream. A stable hydraulic
load on the settling unit is a matter of crucial importance for securing a
stable operation of a small plant.

For the system based on the low loaded activated sludge plant,
pretreatment through comrninution of particulate matter that normally
would be screened away, is recommended.

For the system based on a biofihn process, pretreatment based on a large
2-3 compartment septic tank (or Imhoff tank) is recommended. The
septic tank serves a triple purpose: pretreatment unit, sludge storage
tank and equalization tank. It has therefore to be designed for all these
purposes and consequently it will require a large volume.

The bioreactor of this system may be based on any of the traditioml
biofilm reactor types (trickling filter, RBC, submerged, aerated filter etc.).
Among the biofilm reactor systems, RBC’S have been dominating in
Norway. The RBC’S have, however, to a certain extent lost their
popularity because of many mechanical failures, and considerable
interest has been shown to an alternative biofihn process, the submerged,
aerated biofilter. This system consists principally of an aerated reactor